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Test Report
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SRS - 202203025
Report No.
RS A (EAE=1 FRI&RS . CWBDZ-QR-QC-123
o= fr Ny =) =, N
(=R EHRRR oS TJIC2509Seris (4t M4
Sample Name Connector Part No:
=B LA T LHRRAR ZRAES. /
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t AL A AL A B 5 8510985 Ykt IR 20223110
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE N B AR
90 2022/3/10~2022/3/30
Sample Qty. pes Test Periods
SRR - 1 W I 1B o .
Test Location VB X IV IXEHR Test Conditions 23.7°C , 55.3%RH

BRRE e MR,
Sample State

1WA IE | EHUEB(PS4L00) TR FIE | BRI AU B 7TIERR

Tested Basis Test According to product specification PS4100.The test sequence of each group is shown in the matrix table in item 7 of the specification

YRS
Test instrument :
FS 1XEEETR RERS HHEEXH
No. Instrument Name Instrument No. Valid date to
BRI
1 Resistance Meter SY-EG135 2022/4/30
BEMN i+
2 Ergometer SY-FC030 2022/11/30
T EERL SR B
3 Universal tensile testing machine SY-FG024 2022/7130
SIRREHRINIETE
4 Temperature & Humidity Cycling Chamber SY-TAL14 2022/6/30
ERRERIRETE
5 Temperature & Humidity Cycling Chamber SY-TAO15 2022/8/30
SIRREHRIRIETE
6 Temperature & Humidity Cycling Chamber SY-TAL01 2022/4130
BEATHIREE
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2022/4/30
EHERE MmN TE
8 Salt spray Chamber SY-Z011 2022/7/30
BimRERR
9 Data Acquisition Unit SY-TAL07 2028/4/30
ZERERBIR
10 Multi range DC power supply SY-EG132 2022/6/30
Bk &
1 Electric vibration table TC-FGO18 2022/7/30
EARERE S
12 Fall concussion test-beds TC-FGO23 2022/7130
RR ML
13 Transient breaking instrument TC-EG142 2022/5/30
BEEX BRI EESMIRXL
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
==
=R

1 RERMZ 1N ERE TR ; BOEFTR ; IRERB. WRIEFEL ; RETHwE. #x. HEAEFTH.
2. HRERHEETREFFNEEIMRE | RENBIRREHERES.
3. EXRENRBERN , FRENEIREZ BE+AERUBET AR AR,
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Test Result
SRS P,
Report No. 202203025 FHems5: CWBDZ-QR-QC-123
Fs M B MR GRFE RS MIREEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERGRENTRREER
v MIBE. FRKRFAERE
. mﬁ;
B =77
Checking by eyes Plafstlc pa.rttr:] sn;c()jgth elmd flat
M LOBLE surface without discolor,
Lo broken, crack, and
ShIR Eg/e3|ght. > 10 distortion, etc & &
BZAR . — - , etc.
611 Appearance [ A ) (200-300) Ix 001~005 2&EEHRELSGMm. S Pass Pass
Lamp: (200~300) Ix = o
BMEES: (0.3-0.5) m ol i
. - BRESHA.
Space: (0.3~0.5) m A
GB/T 5095.2 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
Rz & 15 F iRk 5 B R\ FLEE RN IR
HFLEERY S, MNREREE RN KT 25
mm/min,
The force of inserting and pulling the
contact into and out of the housing
along the axis shall be measured .
(Testing speed: <25 mm/min.) ﬁa);-jjl((l)r;\lsertlon)
o . |GBI/T 5095.8 Method 15d / EIA-364- : St 1 L S g
HFEANSEE |00 EEN CREguRE i)
bal Ay Retention (without locking
6.1 Insertion force | (FHHEF) 001-005 plate ) s RE T &
- and retention Min: 15N - * Pass
force for BlEh CGHSEEMR)
contact Retention
(Test with locking plate)
Min: 30N
KM RKBIEEE
Result of test or range of numerical value
BT Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Tttt Fei5ith Fei5ith Feiiitn Finifn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 25 29 2.5 21 2.6 2.9 2.1 25
N i
Contact M) (without 30.3 28.9 29.1 29.7 26.5 30.3 26.5 28.9
locking plate)Min
B (B
ix)(Test with 81.3 79.5 82.9 82.1 83.5 83.5 79.5 81.9
locking plate)Min
PE A

Name of instrument

equipment

R AT

Ergometer
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B
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Test Result

= _OR-OC-
Report No. 202203025 F¥e4i'5: CWBDZ-QR-QC-123
Fs M B & S Bk 7T 5 HmRs HUEEK R Zig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1ERMREN TR RER
v MBE. FFER RN
. mﬁ;
B =77
Checking by eyes Plastic part: smogth and flat
MA: LOBLE surface without discolor,
Evesight: > 1.0 broken, crack, and
Sl Hg/ﬂes@ E > L ) distortion, etc. & &
611 Appearance | A . 200~300) Ix 006-010 2&EEHRELSGMm. S Pass Pass
Lamp: (200~300) Ix = o
BiMEEE: (0.3~0.5) m i -
. - BRESHA.
Space: (0.3~0.5) m A
GB/T 5095.2 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
Bl ERERR R/ ST, ik Fahsk
F RSN LA, MEE
AKXF25 mm/min.
}HE 5$FE%t |Insert the pin contact into and pull out
B9¥Gtk 1 |the socket contact in the direction of
Insertion [the terminal axis (Testing speed: <25 N1 (Insertion force)
and mm/min.) Max: 9.8N =
~ £ < =
6.1.3 withdrawal [GB/T 5095.7 Method 13b /EIA-364- 006-010 & f3(Withdrawal force) LRHIRI TR Pass
force for Pin |13B Min: 0.2N
in the B
contact -
— l;” [
E— N 1}
s R BUESERE
Result of test or range of numerical value
B{IUnit: N
mHE :
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 T Tt Tt Tt Tt ; ; ;
Appearance No damage. No damage. No damage. No damage. No damage.
BAD
(Insertion) Max 2.6 2.8 3.0 3.2 3.0 3.2 2.6 29
7t
(Withdrawal) Min 2.4 2.2 2.4 2.1 2.6 2.6 2.1 2.3

LB BB
Name of instrument
equipment

RN

Ergometer
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Test Result

Fi&Gi's: CWBDZ-QR-QC-123

Report No. 202203025
Fs KNI e MR GRGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
) LERHRERTAEBER. ME
B . FHBHMERANER.
Checking by eyes Plastic part: smooth and flat
MA: 100 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance BERE: (200~300) Ix 006~010 24 BUHEELSM. S . TA ;‘ass ;‘ass
Lamp: (200~300) Ix B HHRIR L R B R R TR S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
ARSI S e NS, WEIGHEEA
B EHENS, WXEREFKTF25
mm/min. (FFEIETIC2509-nAR/ NARP)
The end of a post shall be pushed in a
B direction perpendicular to a wafer. The
: g load required to make the post start TJC2509-2AK~4AK: 50N Min. ; &
~ vt N =
6.1.4 Post retention moving from the wafer shall be 006-010 Others: 20N Min. ERBIRR TR Pass
force .
measured. (Testing speed: <25
mm/min.) (exclude TIC2509-nAR/
nARP)
GB/T 5095.8 Method 15a / EIA-364-
29B
MERKHEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 39.8 38.1 40.0 41.8 40.1 39.1 39.4 38.3 42.1 40.7 42.1 38.1 39.9
SHIEE S
Post Sample2 394 39.0 40.3 37.8 38.5 41.7 38.7 374 38.0 40.1 41.7 37.4 39.1
retention
force (EBR{iL Sample3 41.3 38.2 37.6 38.1 38.6 38.5 37.6 375 37.6 41.0 41.3 375 38.6
Unit:N)
Sample4 38.6 41.8 40.3 40.4 39.5 41.7 41.3 39.2 40.8 38.0 41.8 38.0 40.2
Sample5 40.1 40.4 38.0 40.9 39.8 40.1 39.5 40.3 38.1 40.4 40.9 38.0 39.8
BT BB |
Name of instrument
equipment

T eeRI SR
Universal tensile testing machine
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Report No. 202203025 FM's: CWBDZ-QR-QC-123
Fs KNI e KM EERGE HERRS HAREK HEREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. LERNHRERTHAEER. ME
=EU . FERYMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearjgmce BRE: (200~300) Ix 006~010 24 BUHEELSM. S . 1A ;‘ass Ff'ass
Lamp: (200~300) Ix B HHRIR L R F SR B TR S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
B E TR S 4 EiEinhi 1,
HNERFS LB TFRIE RS LNENE
B3, MKEE AR KF25 mm/min.
Pulling load shall be applied to a
correctly crimped contact and a wire.
The load required to pull the wire out of
the contact or break the wire shall be
. measured. (Testing speed: <25
FERRLIAGERE | oo (o P .
- ; . ~ ) . . - A
6.1.5 Crimp tensile | 55 008 8 Method 16d / EIA-364- 006-010  |AWG # 22: 35.6N Min. FERBIBR TR Pass
strength
08B
s R BUESERE
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
E&ERBALIT
wEL | aw
tensile Socket | AWG #22 75.7 75.0 79.0 77.3 80.2 80.2 75.0 77.4
strength(& contact
fSLUnit:N)
PEcd-E
Name of instrument
equipment
RN
Ergometer
6 U, k28 |
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Test Result
REHS: e COR-OC.
Report No. 202203025 Ft4m's: CWBDZ-QR-QC-123
Fs M B MR GRFE RS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERGRENTRREER
v MIBE. FRKRFAERE
=R e
Checking by eyes Plastic part: smooth and flat
S . N surface without discolor,
%/?S@ﬁtog 1—t0 broken, crack, and
n :> 1 . ) A A
6.1.1 S Nemgg.” (200300 Ix 011-015 [|distortion, etc. 3 3
Appearance . 2ERHREALH M. S Pass Pass
Lamp: (200~300) Ix o e g
EMEEE: (0.3~0.5) m v FeRR AN R R B iR
: .3~0. — p e -
Space: (0.3~0.5) m éﬂﬁ'ﬁgﬁﬂﬁf’
GB/T 5095.2 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
Bl RSN, EEiESm%s
I A RRERSRRY, EERKT
25 mm/min., MERHEZERRNITHT
ik FA MM BINEE RN ELER
Apply axial withdraw force on the
connector which without contact or
the contacts shall not affect lock
strength at a rate less than 25
HIF0EE  |mm/min. : ;
2pin: 20N Min. &
~ & ~
6.1.6 Lock  |GB/T 5095.8 Method 15f / EIA-364- 011~-015 3pin~16pin: 30N Min. HERBBHN TR Pass
strength (o9
! )
KM RKBIEEE
Result of test or range of numerical value
BT Unit: N
EEE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SFNSRE
8Pin Lock 50.8 52.4 47.7 50.7 48.9 52.4 47.7 50.1
strength
UEFRE B
Name of instrument d
equipment

TIRER A BE N

Universal tensile testing machine
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RERS: e COR-OC.
Report No. 202203025 FKkgm'5: CWBDZ-QR-QC-123
Fs M B M R 75k MRS HASEk HERYIE &g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1L IR R AN TR R
v MBE. FREEMEERR
5 -,-n-;H;
S Plastic part: smooth and flat
Checking by eyes a]? 1€ pa_rth Sn:?f alm a
MH: LoBLE surface without discolor,
I broken, crack, and
Eyesight: > 1.0 . .
6.1.1 B leapg. (200~300) Ix 016-025 [diStortion, etc. a =
"7 | Appearance | " 2EBHREXLGHR. 8k Pass Pass
Lamp: (200~300) Ix cro
e g \ FRA R MHUIIR G R B e
BmE=E: (0.3~0.5) m hosivapiigily
- (0.3~ EEF R,
Space: (0.3-0.5 m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
HRBE EEGFRTFLE S BRERER
BAFRE, MEBEBAS ERIK
HAREIRKRLE S, MXERERKTF
25 mm/min.
7 BHRERRR R EMACH-TIC2509
RYim T WHRRERERTE BUEAT | Buman | WRERES
FACH-TJC2509-L R 5 F 1T Y| Gl | Wbk, | Vb
A housing with crimped contacts and - . (?’1'\_ : D;\_ -
a header shall be mated and unmated . o~ 1-5-\- 1'0'\_
on the mating axis. Initial insertion - : —
BN 15 |and withdrawal forces and withdrawal i 1”N “"\ l'f'\_
ki H (=4 |force at 30th shall be measured. BN “"\_ 1"'\_
) (Testing speed: <25 mm/min.) & H %
Insertion  [Note: The single row housing should ® £ 3% BN . &
6.1.7 force and |be tested with CH-TJC2509 series 016~025 K 40N 0% ERURR TR Pass
withdrawal [contact. The two rows housing should 3 SN 43N 35N
force be tested with CH-TJC2509-L series 102 [0 50N 40N
(without lock) |contact. | &N 53N 45¥
GB/T 5095.7 Method 13b /EIA-364- 12 oN 60X 50N
13B 139 N §5N 15N
P BON. TOK 60N
3P B3N, TiKW 63N
m 1P 90N 80N N
q =)
N e,
KN R K HETE
Result of test or range of numerical value
B{IUnit: N
=] i
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt FAf 5 FAf 5 FAf FAf , ; )
Appearance No damage. No damage. No damage. No damage. No damage.
BHREBAN
Insertion 9.5 9.8 9.3 8.5 8.9 9.8 8.5 9.2
1st(Max)
BHRRLE A
2Pin | Retentionlst( 4.2 4.5 5.0 51 4.5 5.1 4.2 4.7
Min)
FEI0RIKE N
Retention30st 4.2 4.3 4.5 4.7 4.1 4.7 4.1 4.4
(Min)
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Test Result

REHS - 202203025 K541 5: CWBDZ-QR-QC-123
Report No. :

EHREAN
Insertion 225 24.3 25.0 25.6 224 25.6 22.4 24.0
1st(Max)

ERIRE N
6Pin | Retentionlst( 17.4 16.2 16.9 18.1 15.6 18.1 15.6 16.8
Min)

FEI0REE S
Retention30st 9.9 10.2 12.2 11.2 11.3 12.2 9.9 11.0
(Min)

EEERIR
Name of instrument
equipment

T gERI SR IE
Universal tensile testing machine
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Test Result

RERS: g
Report No. 202203025 kg5 : CWBDZ-QR-QC-123
Fs KNI e KM EERGE RS HAREK HEREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
=R _ « FREZWERATE.
Checking by eyes Plastic part: smooth and flat
MA: 1000 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance B2RF: (200~300) Ix 026-030 2ERHRELEM. Bk X ;‘ass ;ass
Lamp: (200~300) Ix T HONVI 7 B R 8 R B TR R BR
BmEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, BREERERL, BR
100mA; FHIEHUIEE TIERE: RA
(10~55~10) Hz, BMEIAETEHRLS
#, FRIEL.52mm. AXYZ=$IER FTE
A o edthem S TR
folowing vibration conditions, or & Appeatance: o damage.
HUAHRSN : ) ' FERREEME: 20mQ Max. ; N
. X - . & T =
6.18 Vibration period OT 2 hours in each of 3 mutually 026-030 Contact resistance: 20mQ Max. HRYBATH Pass
perpendicular axes, 100 mA current s chn [EE AT
: 7 P BT [E): 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 1y
Cycling time: 1 min.
Amplitude: 1.52mm.
GB/T 5095.4 Method 6d / EIA-364-
28D
L5 R B ETEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
P oAt Fei5itn Fei5itn Fiiifn Fi5ith Pistinlvsl
e HyHT | 026-030 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance TR TARM TRt TARM TRt
. LV izl vl il il
i/ | 026-030 No damage. No damage. No damage. No damage. No damage. ! / /
B 57 A BT A )
) ) - < < < < <
Current interruption 026-030 Tus Tus 1us 1us 1us / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.6 4.6 4.8 4.9 4.6 55 - - - - 5.5 4.6 4.8
Sample2 4.5 5.2 4.4 5.2 5.6 5.0 - - - - 5.6 4.4 5.0
RIEAT | Sample3 4.7 5.5 5.3 4.6 5.3 5.0 - - - - 5.5 4.6 5.1
FEfhea e Sample4 4.7 5.3 45 5.3 5.4 4.8 - - - - 5.4 4.5 5.0
Contact
resistance Sample5 4.7 45 4.5 5.3 5.4 5.2 - - - - 5.4 4.5 4.9
(&L
Unit:mQ) Samplel 6.2 6.2 5.6 6.1 6.0 6.0 - - - - 6.2 5.6 6.0
Sample2 55 5.9 5.4 6.3 5.8 6.3 - - - - 6.3 5.4 59
R | Sample3 5.8 6.1 5.6 6.1 6.3 5.4 - - - - 6.3 5.4 5.9
Sample4 5.7 6.1 5.7 5.8 5.9 55 - - - - 6.1 55 58
Sample5 55 5.6 55 59 5.5 6.0 - - - - 6.0 55 57
010 71, Jt 28 7T




MERS
Report No.

202203025

B M s R

Test Result

LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

&
Vibration Tester

BRI
Resistance Meter

11 7, Jto28 W
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RERS: g
Report No. 202203025 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEER. ME
B v FFEREMERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Bz . __ _ = =] [=]
6.1.1 Appearance | Az (200~300) Ix 026-030 éﬁ}%#%ﬁ?&%ﬁ’iﬂa\ st i’:ﬂE Pass Pass
Lamp: (200~300) Ix B HIHRIR 5 R L R B S A
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
FEERSAEAD, IBXYZZHMIER A EE S
R (B#H18R) , FEMRIEHEU
100mAHH
MEIEE: 490m/s2
¥HERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of SN Tthfs
AT shock shall be applied for each 6 Appearance: no damage. &
1. . . 026-030 . ! \ & I =
6.1.9 Shock directions along 3 mutually 37 PR AR E): 1usec Max ERYBR TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GB/T 5095.4 Method 6¢ / EIA-364-
27B
s R BUESERE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Fintn Tt F it Fintn Pistinlvsl
e iHyHT | 026-030 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY Rt R iRt
. il il 5 il il
M/ | 026-030 No damage. No damage. No damage. No damage. No damage. / / /
B 57 1 BT A )
Current interruption 026-030 <lps <lps <tus <Tus <lus ! ! !
PE -
Name of instrument

equipment

HEREE

Shock test system

%12 7, 3t 28 W
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Report No. 202203025 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HEH . - - N = N =] A
6.1.1 Appearance BRER . (200~300) Ix 021~025 iﬁ%#ﬁﬁzﬁéﬁm gl‘ﬂ: g 9{;5}1 Pass Pass
Lamp: (200~300) Ix RN B B S R BT S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
s 10X BYIR 50K -
USHHIORMERIERSOR B Tl
ETIPN cycles for mating and unmating tes Appearance: no damage. ~
6.1.10 Duraf)ilit at the speed of 10 cycles per minute 021~025 SRR 20mQ Max pEERRIE N ;ass
Y |GBIT 5095.5 Method 9a / EIA-364- : iax.
Contact resistance: 20mQ Max.
09C
HMEERKBIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Fei5itn Fei5itn F it Fintn Pistinlvsl
e HuR | 021-025 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY Rt R iRt
. il il 5 il il
HH/E | 021-025 No damage. No damage. No damage. No damage. No damage. ! / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 5.4 5.2 5.5 5.1 4.6 5.5 - - - - 5.5 4.6 5.2
Sample2 5.4 5.3 4.9 4.7 4.5 4.7 - - - - 5.4 4.5 4.9
RIEAT | Sample3 5.6 5.1 4.8 5.0 4.6 5.0 - - - - 5.6 4.6 5.0
FEfhea e Sample4 5.3 5.0 45 55 4.9 5.1 - - - - 5.5 4.5 5.1
Contact
resistance Sample5 4.4 45 4.5 4.9 4.8 5.5 - - - - 55 4.4 4.8
(&L
Unit:mQ) Samplel 5.6 57 5.6 6.2 6.1 6.1 - - - - 6.2 5.6 59
Sample2 5.7 6.3 6.0 5.6 5.7 5.7 - - - - 6.3 5.6 5.8
A | Sample3 5.7 5.8 6.0 5.7 5.5 6.0 - - - - 6.0 5.5 5.8
Sample4 5.8 6.0 5.9 6.1 6.2 5.6 - - - - 6.2 5.6 5.9
Sample5 5.7 6.0 5.8 5.7 5.7 5.9 - - - - 6.0 5.7 5.8
EBRR BB
Name of instrument
equipment

BEMWA

Ergometer

eI

Resistance Meter

213 1L, k28 I




B M s R

Test Result

REHS e COR-OC.
Report No. 202203025 Ft4m's: CWBDZ-QR-QC-123
Fs KmE MR GRFE RS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERGRENTREER. ME.
Checking by eyes REFERIER .
a4 . N Plastic part: smooth and flat surface
MA: 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 BEER: (200~300) Ix 031-035 e
Appearance . - 2ERMHRELEW. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 4 R B S kS
BiMEEE: (0.3~0.5) m i
. Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a : ; 109
physical damage, etc.
TRECPABRIERERRS, M/\IhERBRHIT
ik it
PEfheaE |, : o 10mQ Max. (Initial)
Mate connectors with dry circuit to test . ; &
6.2.1 re('isqsr;;cge contact resistance 031-035 20mQ Max. (Final) ZRMIENTER Pass
: GB/T 5095.2 Method 2a / EIA-364-
23B
WMEERKBIEEE
Result of test or range of numerical value
Tia Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR o o o o o
Tt Fiiifn Fiiifn Fififn Fiiifn
Appf:ran 031-035 No damage. No damage. No damage. No damage. No damage. / ! !
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 5.0 5.6 5.3 4.8 4.7 4.5 - - - - 5.6 4.5 5.0
JERLEAIE
Contact Sample2 5.3 54 5.0 54 5.2 54 - - - - 54 5.0 5.3
resistanc
e(B Sample3 5.1 5.5 5.2 51 4.5 4.6 - - - - 55 4.5 5.0
Unit:mQ)
Sample4 5.1 4.4 4.7 5.3 4.7 5.0 - - - - 5.3 4.4 4.9
Sample5 5.5 4.8 5.2 51 51 51 - - - - 55 4.8 5.1
UEFRE B
Name of instrument
equipment

WK
Resistance Meter

% 14 7T, 3t 28 W
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Test Result

Report No. 202203025 FH&45: CWBDZ-QR-QC-123
Fs M B &S Bl 75 5 RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
MA: 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 BEER: (200~300) Ix 031-035 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix sy g g 2
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ; ; 109
physical damage, etc.
TEARS MG Bk ik iE], A
500V DCHE E TR
{i%eafe  |Apply a voltage of 500V DC between ) .
6.2.2 Insulation |adjacent contacts and between 031-035 1000 MQ M|n. (Ir."t'al) ZRMIENTER a
) 500 MQ Min. (Final) Pass
resistance |contacts to ground.
GB/T 5095.2 Method 3a / EIA-364-
21C
TREREE AL 2 B3 b4k 2 (8] e In 1000V
AC (BHE) RERIMAREBESE
FA,BFE 1min.
fitea/E  |Apply a voltage of 1000V AC (rms) SN FLHEFF IR ~
6.2.3 Withstand [and leakage current of 1mA between 031-035 Appearance: no breakdown or ZRMIEN TR ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
LR BESER
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Fei5ith Fiitn Fiitn / / /
Appearance No damage No damage No damage No damage No damage
i fe
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(B {HIUNitMQ)
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

R E BN
Name of instrument
equipment

AMRHGE Nn pE

32 B AR LR AL

DC/AC insulation and Dielectric Strength tester

215 U1, k28 T




B oW %

S

Test Result

RERS: s, _OR-OC-
Report No. 202203025 FH&45: CWBDZ-QR-QC-123
Fs KmE KM RERGE HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
ey LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
3 \ Plastic part: smooth and flat surface
WA 1.0k . )
iaht: without discolor, broken, crack, and
Sl EEgy:SIQ E > 10 ) distortion, etc & &
1. BREH: (200~300) Ix 036-040 5 : P
611 | nppearance | 7 2o RURERAM, FL . KMWEM|  Pass Pass
Lamp: (200~300) Ix o A,
Py g HUARIR 5 R L R B S A
BMES: (0.3~05) m i
A Metal part: bright and even surface
Space: (0.3~0.5) m . . .
GB/T 5095.2 Method 1 without rust, oxide, fog and obvious
-« Method la physical damage, etc.
mEEES, BURALFERE, MR
ErEE
BH Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 036-040 A30°C Max FERBE|RN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
25 SR 2 B SE
Result of test or range of numerical value
B{IUnit: k
ﬂ&NOéSIrZ‘:]IIeS/%ﬁ Nol | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No.9 | No.1o | Max | Min Avg
AWG#22, 3A 22.4 20.3 21.3 231 19.4 - - - - - 23.1 19.4 21.3
PE -
Name of instrument
equipment

SEEEREIR
Multi-Range DC Power Supply
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Test Result

RERS: e
Report No. 202203025 Fe4m's: CWBDZ-QR-QC-123
Fs KmE KM EERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=P LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
- \ Plastic part: smooth and flat surface
MA: 1.0 E . >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 041-045 =
Appearance . _ 2EEHFRELSEM. S . THE Pass Pass
Lamp: (200~300) Ix 1o o4 s A A
ey g EOHLIRIR G R BB S R BB SRR
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ) : » 109
physical damage, etc.
EERLAR, F (105£2) CHZE SN TiRts
ShRE240/EF, BERZIEESK Appearance: no damage.
E (1~2) /NEFzE FERREARE: 20mQ Max.
e Mated connectors exposed to the Contact resistance: 20mQ Max. 4
] - s N S
631 | Heat resistance |condition of (105+2)'C for 240 041-045  |ysugream. 500 MQ Min, BREBATR | At
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11i /EIA- fifEEE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
& MZE RSB ESERE
Result of test or range of numerical value
I .
tem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Finits Fints Finits Finits Fints
14 -
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Fei5ith Feintn Feintn Fiitn Fiitn
A N
w3/E | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
ke 3N
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 041-045 Fei5ith Feintn Feintn Fiitn Fiitn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Samplel| 5.0 5.1 5.2 5.6 5.2 4.5 - - - - 5.6 45 5.1
Sample2 4.7 4.5 51 55 4.9 51 - - - - 5.5 4.5 5.0
RIEFT | Sample3 5.3 55 4.5 5.2 4.5 5.2 - - - - 55 4.5 5.0
$EfmER R Sample4| 5.0 4.7 4.5 5.3 51 5.2 - - - - 5.3 4.5 5.0
Contact
resistance Sample5| 4.6 5.3 5.3 51 4.7 51 - - - - 5.3 4.6 5.0
(1
Unit:mQ) Samplel| 6.2 6.1 6.1 6.2 6.1 55 - - - - 6.2 55 6.0
Sample2| 5.8 5.7 5.8 6.0 55 6.2 - - - - 6.2 55 5.8
NI F | Sample3 55 5.6 5.9 5.8 5.9 5.8 - - - - 5.9 55 5.8
Sample4| 5.6 5.6 5.6 5.9 6.1 6.1 - - - - 6.1 5.6 5.8
Sample5 55 5.9 54 54 5.6 6.0 - - - - 6.0 54 5.6
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NERRE B
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERR

32 B A i MR
DC/AC insulation and Dielectric Strength tester

WERH
Resistance Meter
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*ﬁ%éﬁ%: a=0
Report No. 202203025 FHg4i'5: CWBDZ-QR-QC-123
Fs KNI e KM RER G E RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
B3 LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
o \ Plastic part: smooth and flat surface
MA: 1.0k . >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 046-050 e
Appearance . _ 2ERHFRELEM. St THE Pass Pass
Lamp: (200~300) Ix 1o o4 s A A
i - BOHUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ) : » 109
physical damage, etc.
EERIAR, F (-40£2) CHIZE S Tl
SHHES/NE, BEEEEFTHE Appearance: no damage.
(1~2) /MEHRIE FERREARE: 20mQ Max.
KR Mated connectors exposed to the Contact resistance: 20mQ Max. Ny
' - s N N
632 | Cold resistance |condition of (-40+2)°C for 96hours, 046-050  lyssmrmpm. 500 MQ Min. HRYRATHR | &
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11 / EIA- fHEEE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
KN R K HETTE
Result of test or range of numerical value
I .
tem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fiitn Fints Finits Fints Finits
7 _
BBAT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
A
o Fei5ith Fei5ith Fei5ith Fiitn Fiitn
A i
i{3/E | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
ke 3]
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 046-050 Fei5ith Feisith Feisith Fiitn Fiitn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.5 4.7 4.7 4.6 4.7 4.5 - - - - 4.7 4.5 4.6
Sample2 4.6 4.6 55 5.3 4.5 4.5 - - - - 5.5 4.5 4.8
RIEFT | Sample3 5.4 4.7 4.8 5.2 4.9 4.6 - - - - 5.4 4.6 4.9
HEfhea e Sample4| 4.5 5.6 4.4 4.5 5.4 54 - - - - 5.6 4.4 5.0
Contact
resistance Sample5| 5.2 5.1 4.7 4.6 5.1 4.9 - - - - 5.2 4.6 4.9
(€272
Unit:mQ) Samplel| 6.3 5.9 5.8 5.8 5.8 5.9 - - - - 6.3 5.8 5.9
Sample2| 5.8 5.9 5.9 6.3 6.0 5.8 - - - - 6.3 5.8 6.0
RIEFS | Sample3| 5.6 6.3 5.6 6.1 5.7 5.9 - - - - 6.3 5.6 5.9
Sample4| 5.5 6.0 5.5 5.6 5.9 6.3 - - - - 6.3 55 5.8
Sample5 5.6 6.1 5.9 55 5.9 6.1 - - - - 6.1 55 5.9
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BRI BB
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERRK

32 B R A i MR A
DC/AC insulation and Dielectric Strength tester

WERH
Resistance Meter
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Report No. 202203025 Fe4m's: CWBDZ-QR-QC-123
Fs mE MR GRFE HRRS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERMERENTRAEER. MBE.
Checking by eyes FERHIE TR .
3 N Plastic part: smooth and flat surface
MA: 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 BEER: (200~300) Ix 051-055 e
Appearance Lamp: (200~300) Ix 2ERHRELFM. FiL . THE Pass Pass
e - ORI 5457 K% BB 908 T2 it 7 S R B
BEEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ; ; 109
physical damage, etc.
mE (40+2) C
HxHEE (90~95) % SN Fettn
B BT E 240/}, EUHRE Appearance: no damage.
(1~2) PEIERE. $EfREERE: 20mQ Max.
1BEEHR Mated connectors exposed to the Contact resistance: 20mQ Max. .
3. _— L o 051-055 . Fe T P
633 Humidity condition of temperature (40+2)°C, sEesEE: 500 MQ Min. ERBIEL TR &%
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fifEEE: 1000V Min.
GB/T 5095.6 Method 11c /EIA- Withstand voltage: 1000V Min.
364-31B
KM RKBIEEE
Result of test or range of numerical value
Tiﬁ Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
At Finifs Finifs Finifs Fi5ifs Finifs
A .
AT | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
S
. Tt Tt Tt Tt Tt
& -
HHfE | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
Huisea e
Insulation resistance | 051-055 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i I FAR FA FA FA , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 55 4.7 4.9 55 5.6 4.4 - - - - 5.6 4.4 5.1
Sample2| 5.3 4.4 4.5 51 5.0 5.0 - - - - 5.3 4.4 49
RIEHT | Sample3| 4.8 4.9 5.4 5.1 5.0 4.7 - - - - 5.4 4.7 5.0
e R Sample4| 4.5 51 4.9 4.7 5.1 4.9 - - - - 5.1 4.5 4.9
Contact
resistance Sample5| 5.4 5.0 4.7 4.6 5.0 5.2 - - - - 54 4.6 5.0
(fu
Unit:mQ) Samplel| 6.1 5.8 5.5 55 6.0 6.2 - - - - 6.2 5.5 5.9
Sample2| 6.1 5.9 5.8 6.1 6.1 5.6 - - - - 6.1 5.6 5.9
XI5 | Sample3| 5.5 5.4 5.9 5.6 5.9 5.9 - - - - 5.9 5.4 5.7
Sample4| 6.3 6.0 5.5 5.7 6.2 6.3 - - - - 6.3 5.5 6.0
Sample5 6.2 5.8 6.0 6.2 6.1 6.2 - - - - 6.2 5.8 6.1
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LR BRI
Name of instrument
equipment

SIRBEARIEFE
Temperature & Humidity Cycling
Chamber

X B RS E IR
DC/AC insulation and Dielectric Strength tester

WERH
Resistance Meter
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RERS: e
Report No. 202203025 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Bz . ~ _ = =] [=]
6.1.1 Appearance BZRA - (200~300) Ix 056-060 éﬁ}%#%ﬁjﬁ%’m\ g\"f{ g ﬂﬁﬂ}i Pass Pass
Lamp: (200~300) Ix B HIHRIR 5 R L R B S A
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
BIREHRIHBAS, RBREFED,
BTINSEERIRE:
a) £ (-55+2) ‘CHYIEIR&ZMH THMEO.5/)
B
b) 7£ (85+2) ‘CHYIEBIREMH TAEO0.5/)
Bt
Ma)Zlb)A—MEIF, FHAIRERHRATE S TR
NAKFS57 4, HPFIT25MEH, RE Appearance: no damage.
By (1~2) IEEHRE FERREARE: 20mQ Max.

6.3.4 Téﬁ%ﬁiﬁre Mated connectors shall be tested under 056-060 Contact resistance: 20mQ Max. vt B R T otk
o c;cling the following conditions #a5 R : 500 MQ Min. = X bz =
Temperature °C Duration Insulation resistance:500 MQ Min.

1 -5542 0.5h fifEEE: 1000V Min.
2 Room Temp. 5 minutes Max. Withstand voltage: 1000V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall
be tested, recovery time (1~2) hours
GB/T 5095.6 method 11d /EIA-364-
32CGBIT
MR K BIEEE
Result of test or range of numerical value
Ilfﬁei Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
oa Tt Tt Finits Tt Tt
7S -
AT | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
A
- Finifs Finifs Fei5ith Finifh Fi5ith
A .
i{/E | 056-060 No damage. No damage. No damage. No damage. No damage. / / !
ke 3N
Insulation resistance | 056-060 >500 >500 >500 >500 >500 / / /
(B{ALUNitMQ)
i 056.060 FARt5 FA At FA A4 , , ;
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel 4.9 54 55 4.7 4.7 5.2 - - - - 55 4.7 5.1
Sample2 55 51 4.4 54 5.4 4.9 - - - - 55 4.4 5.1
RIEHT | Sample3 4.8 51 4.8 55 5.2 5.6 - - - - 5.6 4.8 5.2
FEAmER PR Sample4 5.0 5.1 4.4 53 4.8 5.0 - - - - 5.3 4.4 4.9
Contact
resistance Sample5 4.9 55 5.1 4.8 5.4 4.9 - - - - 5.5 4.8 5.1
(B
Unit:mQ) Samplel 55 5.6 5.5 5.6 6.0 6.1 - - - - 6.1 5.5 5.7
Sample2 6.1 5.5 5.5 6.2 5.7 5.7 - - - - 6.2 5.5 5.8
RIS | Sample3| 6.0 5.8 55 55 5.8 6.0 - - - - 6.0 55 5.8
Sample4 5.5 6.2 6.2 5.7 6.2 5.6 - - - - 6.2 5.5 5.9
Sample5 5.5 5.9 5.8 5.6 6.2 5.4 - - - - 6.2 5.4 5.7
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BRI BB
Name of instrument
equipment

BERE .

BE-EE-ARIEGETFERETE
Temperature & Humidity Cycling &Vibration
Chamber

A2 B R A i E MR
DC/AC insulation and Dielectric Strength tester

WERH
Resistance Meter
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RERS: g
Report No. 202203025 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBNHRERLRAEBER. ME
B v FFEREMERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HEH . __ ~ N = N =] A
6.1.1 Appearance FREA ) (200~300) Ix 061-065 éﬁ%#%ﬁ_ﬁ%%ﬁ’iﬂ! %1{ " %E}i Pass Pass
Lamp: (200~300) Ix B HIHRIR 5 R R R B S A
EMIEE: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
IR RMNRIEHETEETR, RAK
EA (5£1) % (REBEHH) HWELH S TRBR(ESHERLTEHRS
Bk, £ (35+2) CRETELEEL4S BRI ES M R EFNEY,
BT, R ERIRESEIBKRRRER HEREaFa s mE s
Y. EEREERGTRE M. )
theE (1~2) /et Appearance: no damage (no &
3. = . 061-065 . . & W .
6.3.5 Salt spray 48 hours spray, at temp (35+2)°C, NaCl erosion on material exposed. and ARBIRA TR Pass
mist concentration (5+1)%. After test plating material, slight erosion on
wash parts and put it into room ambient the cutting surface is acceptable)
for (1~2) hours FERLEEPE : 20mQ Max.
GB/T 5095.6 Method 11f /EIA-364- Contact resistance: 20mQ Max.
26B
MR K BIEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt Tt Fintn Pistinlvsl
ST HuHT | 061-065 No damage. No damage. No damage. No damage. No damage. ! / !
Appearance| F IR F IR Fe it FIR 5 Fi5ith
M/ | 061-065 No damage. No damage. No damage. No damage. No damage. ! / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.9 4.4 4.9 4.5 5.2 54 - - - - 5.4 4.4 4.9
Sample2 4.6 5.5 55 4.9 5.6 4.6 - - - - 5.6 4.6 5.1
RIEHT | Sample3 5.1 4.9 4.4 4.4 4.9 5.4 - - - - 5.4 4.4 4.9
FEfhea e Sample4 5.1 45 5.0 4.7 4.9 5.4 - - - - 5.4 4.5 4.9
Contact
resistance Sample5 5.0 4.9 55 55 4.6 4.7 - - - - 5.5 4.6 5.0
(&L
Unit:mQ) Samplel 6.3 6.7 7.5 7.9 7.3 6.9 - - - - 7.9 6.3 7.1
Sample2 7.1 7.6 7.8 7.7 7.4 7.4 - - - - 7.8 7.1 7.5
YA | Sample3 7.0 7.5 6.7 7.6 6.9 7.3 - - - - 7.6 6.7 7.2
Sample4 6.5 6.5 6.8 7.0 6.5 8.0 - - - - 8.0 6.5 6.9
Sample5 6.2 7.4 6.2 75 7.9 7.2 - - - - 7.9 6.2 7.1
P

Name of instrument

equipment

B hFE
Salt spray Chamber

pskit

Resistance Meter

25 U, k28 1T




MERS

#

b
Test Result

R

= _OR-OC-
Report No. 202203025 kxS CWBDZ-QR-QC-123
Fs KNI e R ek 7 HERRS HAREK FERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
=R . FERYMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 10lE surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Ap S e |TEA: (200-300) i 066-070  [2&RH-FREEGHM. St . K sl skl
Lamp: (200~300) Ix B HHRIR L R B R R TS S R
BmEE=E: (0.3~0.5) m R
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERESASTHAI2ZAINERR
TISEHEES) |WESHEFRETNA TR SR 3
636 Industrial After 7 hours exposure in ammonia 066-070 T AE S No stress =
- gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
MR K BIEEE
Result of test or range of numerical value
IIthE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tttt Fi5ithn Finifs Fi5ts Fi5ts
e i3AT | 066-070 No damage. No damage. No damage. No damage. No damage. ! / /
MO8
Appearance TR N EhFTE TR B FFH ERABHRAH | TROEHRFE | TROEHAR
R4 E | 066-070 [ No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
PEcd-E

Name of instrument

equipment

H5XE

Ammonia Plant

#5026 70, 3t 28 T
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Test Result

R

?ﬁ%éﬁ%: gp L
Report No. 202203025 FH&45: CWBDZ-QR-QC-123
Fs KmE KM RERGE HERRS HAREK HREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERMRENTARER. MG
B v FFEREMIERNTR .
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HE . _ o = =] =]
6.1.1 Appearance | Az (200~300) Ix 071-075 iﬁ%#ﬁﬁj—.%m\ st %EE Pass Pass
Lamp: (200~300) Ix RN B B 8 R BT S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERRARE, HRE (40£2) C. BE
(8045) %. H2SHFIREH (3£1)
s BYENE PR E 96/ BY
Fg s PP JERREBIE: 20mQ Max. ‘ &
- zE T =
6.3.7 (H2S gas test) Mate-d- connectors exposed to thoe 071-075 Contact resistance: 20mQ Max. HREER TR Pass
condition of temperature (40+2)C,
humidity(80+5)%, H2S gas
concentration of (3+1)ppm for 96 hours
MR K HIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt Tt Fintn Feintn
e nyEr | 071-075 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY FiRt FiRE iRt
. 5 izl v 5 izl
HHfE | 071-075 No damage. No damage. No damage. No damage. No damage. ! / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Samplel 4.5 4.5 4.9 5.2 5.4 4.6 - - - - 5.4 4.5 4.9
Sample2 5.0 5.4 4.9 4.4 4.8 4.9 - - - - 5.4 4.4 4.9
RIERAT [ Sample3| 5.3 5.3 4.7 4.6 45 5.2 - - - - 5.3 4.5 4.9
$EfhEa PR Sample4| 5.1 4.9 4.5 4.8 5.5 4.6 - - - - 5.5 4.5 4.9
Contact
resistance Sample5 5.3 5.4 4.7 4.6 4.9 55 - - - - 55 4.6 5.1
(i
Unit:mQ) Samplel 6.7 7.1 6.4 7.2 6.5 7.3 - - - - 7.3 6.4 6.9
Sample2 6.2 8.0 6.9 7.3 7.0 7.6 - - - - 8.0 6.2 7.2
RIS | Sample3| 6.3 6.9 6.8 8.1 7.8 7.3 - - - - 8.1 6.3 7.2
Sample4 6.5 7.4 6.5 6.8 7.7 7.5 - - - - 7.7 6.5 7.1
Sample5 6.8 6.1 8.0 7.6 6.7 7.7 - - - - 8.0 6.1 7.2
P
Name of instrument
equipment

SEE iR FEGas Corrosion
Test Chamber

pskit

Resistance Meter

27 W, L 28 W
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Test Result

fgfﬁ%g. 202203025 F M= CWBDZ-QR-QC-123
FE | wlmBE KM EHRFE RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
B LEERMERANTPEER. ME, FER
Checking by eyes FMERNTR.
MA: 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. ~ A
6.1.1 Am%mme%m:(m&3m>m 076-090 |2&BEHFREXLHEM. S .« LRIV Pass Pass
Lamp: (200~300) Ix 115 R B YR R R R .
BiMEEE: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1la damage, etc.
BRI R FE IR RN IBALRN RSP S,
$RKRRE (24545) C, RIE (4~5) #.
(NB1ETIC2509-nAR/ NnARP) -
AR M . g BT >=95%: ; a
6.3.8 -.. | Dip solder tails into the molten solder held 076-080 ) SRMIENTER =
Solderability at (24515) °C for (4~5) seconds. (exclude Solder coverage: =95% Pass
TJC2509-nAR/ nARP)
IPC EIA IPC JEDEC J STD 002E
1. BRI R EEIRRN AR RS
fh$BKNEE (260+5) 'C; RIE (5x1) #
B, EEEFHTRE (1~2) B, (R
HETIC2509-nAR/ NARP)
Tt Resistanf:e .to wave soldering heat: Dip
Resistaﬁ‘ge solder tails into the molten solder held at S A
639 |, soldering (260+5) °C for (5 +1) seconds, recovery 081-090 Appearanée: no damage. HERBIENTE ;ass
heat time (1~2) hours. (exclude TIC2509-nAR/
NARP)
2. FT184%: iBE (350£10) °C, AfiE
(1~2) so (AFBIETIC2509-nAR/ NARP)
Manual soldering: (350+10)°C for (1~2) s.
(exclude TIC2509-nAR/ nARP)
KN R K BETTE
Result of test or range of numerical value
HE Samplel Sample2 Sample3 Sample4 Samples
ltem ple ample ample ample ample
E”&EHE . >95% >95% >95% >95% >95%
Solderability
3) 8
rocl BB At et At s s
THkELE soldering heat no damage. no damage. no damage. no damage. no damage.
Resistance to
soldering heat| £ Tjayz Tt T it Fe A5t F IR F IR
Manual soldering no damage. no damage. no damage. no damage. no damage.

UERR BB
Name of instrument
equipment

1R

Solder Tester

AR

Electric Sodering

2 28 1L, k28 T




